

CERTIFICATE OF TEST

Certificate Number: **TC/07/09/03/M**

Original date of issue: **03 September 2007**

Report Numbers: **152351/F**

Date of test: May 2006

This is to certify that samples of: **H207-300 Anti-ligature Hinge**

Manufactured by: **Royde and Tucker Ltd**

have been successfully type tested according to:

DHF Technical Specification TS001: November 2005

Classification achieved

| Category of use | Durability | Door mass | Fire resistance | Safety | Corrosion resistance | Security | Product Type |
|-----------------|------------|-----------|-----------------|--------|----------------------|----------|--------------|
| 3 | - | - | 1 | 4 | 4 | - | A |

by the examination and application of the performance tests for :-

- 5.1 Category of Use
- 5.4 Suitability for use on fire/smoke doors
- 5.5 Safety
- 5.6 Corrosion resistance

Issued by


Alan Fairfield, Laboratory Technician

Date 3.9.07

Authorised by


Ian Keeling, Laboratory Manager

Date 3.9.07

for and on behalf of :- Bodycote Warrington APT Laboratories Ltd.



0621